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BRI E

TEST REPORT
SESSE TR
Report ID 20210806J20359
R Tt PR kL P s 2 [ A DYNESS
Sample Name LFP Lithium lon Battery Trade Mark
T R - PowerDepot H5B FERAS TEhF
Model/Type 51.2V 100Ah 5.12kWh Sample status Good
ZAE AL RZEHF IR (M) H PR A 7
Applicant Dagin New Energy Tech(Taizhou)., Ltd.
ok M T ZHEX =/ KA E R 1995
Applicant Address | 199 Keji Road ,Sanshui Street ,Jiangyan District ,Taizhou City
A B REHTREERH (Z M)A R A 7]
Manufacturer Dagin New Energy Tech(Taizhou)., Ltd.
Wik B T K = K BHE AR 1995
A j;r‘é :S‘f urer 199 Keji Road ,Sanshui Street ,Jiangyan District ,Taizhou City
I A . HIA SRR AR A TR A 7]
Test Lab CQC Intime Testing Technology Co., Ltd
. Ti SRR R I RIS K 13685 A KB S

Lab Address

East Taihu Technology and Finance City, No.1368 Wuzhong Dadao Rd., Wuzhong Economic
Development Zone, Suzhou, Jiangsu.

AR : CRTams tepria it @t e AbaETF 1) 5 -LhisE38.37
Standard Recommendations on the Transport of Dangerous Goods, Manual of Tests and Criteria,
Specification ST/SG/AC.10/11/Rev.7/Section 38.3
— B RS BRah; bl SMREHG BOE el bR
T S Altitude Simulation, Thermal Test, Vibration, Shock, External Short Circuit, Crush, Overcharge,
est Item .
Force Discharge
BFH: 2021-08-09 SERCESTE]:  2021-09-13

Receiving Date

Completing Date

AL - Frk At i i & FIR AR K
Conclusion The Submitted Sample(s) Meet the Requirement of the Standard.
For A5G < WIRZ: 2045°C
Test Condition Ambient temperature /_4?\
. B | @&M
Engineer RIEL {fai A _3‘
- :_%—QT)Q 5

AL

- R \
Pt \HrEnE

kLA
B Data of issue
Approver B A i‘}iﬂ‘i 2021-09-13
ITC-4-B-B72-A 2019-11-01
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RIFE R
Description of the sample
R T 5 PER S PR
Test ltem Sample No. Sample State
B1~ B2 BAN TR, 57 RS
At first cycle, in fully charged states
T1~T5
B3~ B4 BB, FEaTe kA
After 25 cycles ending in fully charged states
C1~C5 FEANFHOR IR, 0% i B ik A
At first cycle at 50% of the design rated capacity
T6
C6~C10 25N FSHAIRIR, 50% B AisE AR &
After 25 cycles ending at 50% of the design rated capacity
B5~ B6 BANTERCRIRER, SE LTk
At first cycle, in fully charged states
T7
87~ BB BB, FE e T ks
After 25 cycles ending in fully charged states
C11-C20 SEANTERORIRIR, AR
At first cycle, in fully discharged states
T8
SSs N ~ /4 8 P N N ‘jﬁ
C21~C30 F25N TN HBIEA G, FTEATHIRES

After 25 cycles ending in fully discharged states

%1

Remarks

1, ZFER YRR i
This sample is large battery

ITC-4-B-B72-A

2019-11-01

L . .1



Report ID: 20210806J20359

Page 3 of 23

R EEAME R
Sample Fundamental Parameters
15 B BH 15 H BH
Item Parameters ltem Parameters
HIE 75 5 (Ah) 100 FRARELE (V) 512
Rated capacity(Ah) Nominal voltage(V) '
e B — /N (Wh) 5120 Fe BRI (V) 576
Watt-hour rating(Wh) Limited charge voltage(V) '
=, s b N
ch HA 20 Maximum continous charging 50
arge current(A) current (A)
Fe L (mA) 1000 T H(A) 20
End charge current(mA) Discharge current(A)
e £ T (V) 148 P S () 16
End of discharging voltage (V) ' Cell numbers(pcs)
BRI U (A) 100 A a9
Maximum discharge current(A) Model of cell
FB A5 5 i (Ah) 100 HB A HE A1 7 1P16S
Capacity of cell(Ah) Permutation of cell
o FEE ®218mm oK <18mm
S TR Cylindrical®=18mm Cylindrical®<18mm
Shape of cell A== 1 =T E e
Prismatic Pouch Cell Button Cell
ITC-4-B-B72-A 2019-11-01
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R A
Photos of Sample

FE 5B H (Sample photograph) -1

FE 5B H (Sample photograph) -2

ITC-4-B-B72-A
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R

Photos of Sample

FE 5B H (Sample photograph) -3

i B R (Sample photograph) -4
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R A
Photos of Sample

FE 54 & A (Sample photograph) -5

FE 54 B A (Sample photograph) -6

ITC-4-B-B72-A
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R A
Photos of Sample

FE 54 & A (Sample photograph) -7

Module: LFP Lithium lon Battery
Type: PowerDepot HSB
Capacity/Voltage: 100Ah/51.2V
Maximum Storage Capacity: 5.12kWh

Charge Voltage: 56~57.6V
Max. Discharge Power: 5.12kW

Serial Number: I

34245122106110001
Manufacture Date: 2021.06.11
DAQIN NEW ENERGY TECH(TAIZHOU) CO.,L1

FE 5B F (Sample photograph) -8

ITC-4-B-B72-A
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TG AT I 5 ARAT IR 22 7]

CQC Intime Testing Technology Co.,Ltd

Far
Test Report

R 25 5
Test results

%K 38.3.4. 15 EERLAR

Clause 38.3.4.1 Altitude simulation

T 56 FE Y AT F e H A ) 5 T BT 11.6 T IR AR B I (20 £ 5°C) M AFEE /D67
M0 R o

Test Procedure

Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at
ambient temperature(20+£5°C).

BORER
Test
requirement

AR AR AR AR AN K (58 FL I A % EE A /T30 i e
90%, JiEHIRIRIEO.1%)

No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.

(SRIERPS AN AT A AR AE K, BAREERETE W1
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 1.
Gy
Pass/Fail P
Conclusion
ITC-4-B-B72-A 2019-11-01
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TG AT I 5 ARAT IR 22 7]

CQC Intime Testing Technology Co.,Ltd

N\
Far IR 2
Test Report
For 25 AR
Test results
K 38.3.4.20R A%
Clause 38.3.4.2 Thermal test
TRIE FEt A L 2 B S RIS FE S5 T 72 £ 2°CIHIS M P AR E D6/, 1285 ARG
T E 5 T-40 + 2°CH %A NAFTCER D6/ o PP 1060 1 52 2 T] 1) 5 DK IS 1] 1) B 9 30
oy SRR EE T, HLSER0IK, BN PTG FRRT F T A AE PSR B (20 +
5°C) FAFIH 24/ o
MABER | 3T KA MR B ZE, 5 55 T B o o i B AR I [ 2220 R 12/
Prol?:jture Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 + 2°C,
followed by storage for at least six hours at a test temperature equal to -40+ 2°C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (20+ 5°C).
For large cells and batteries the duration of exposure to the test temperature extremes should be at
least 12 hours.
| IR AN AN B A K (A SE R T H AN NIRRT S Y
BARER | 90%, FREHLIR1E0.1%)
Test

requirement

No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.

R ZE R | AR AR AR AR AE K, BARBEETE LT ER2
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 2.
57
Pass/Fail P
Conclusion
ITC-4-B-B72-A 2019-11-01
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TG AT I 5 ARAT IR 22 7]

CQC Intime Testing Technology Co.,Ltd

N\ A
Far I 5
Test Report
(oRIEEES
Test results
N 38.3.4.3 R3)AL
Clause 38.3.4.3 Vibration
RV AN V2 K TIRBINLF &, A0 SRR AN REIE Al R AR T ABICAS REHERA A% 18 9% 5)) .
PRBNPNLE ETZ I TE, XHIRAR NTHZEI200HZ, FEE#|7HZ, 8558155050
X RN B2 . N7 HZITR, CR¥F1gn IR INE B, B RIHARE S8 Hz. K5
FRIBORFFED.8 oK (SMWAE1.6 Z20K), JFHE A B 2 i K hnid ik 218 gn (JFRL N
50 Hz). B KN B AR EFAES gn BB %200 Hz.
XPRBUHIBA : THZITAR, fRHF1 gn s KIIEEE, BERRRILE|18Hz. R KRR
TRFFFED.8 2K (S MWF2 1.6 =2K), JRHTINANAR B 3 B KNk BE Ik 2 gn (Fi#e 274525
Hz). Wi RN R AE2 gn BLEISIF I I £ 200Hz.
X IR RS =S F AR B A 222 T A i) — 7 R B R EEAT 1200, B3RS 3/
WP | e Herh—ANIRB) 5 18] 2 25 i 1 T L
Test Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells
Procedure in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform
with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes.
For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18Hz is reached.
The amplitude is then maintained at 0.8 mm(1.6 mm total excursion ) and the frequency Increased until
a peak acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is then
maintained until the frequency is Increased to 200 Hz
For large batteries: from 7HZ to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm(1.6 mm total excursion) and the frecuency increaseditil a peak
acceleration of 2 gn ocroxmmately 25 Hz). A peak acceleration of 2 gn is then maintained until the
frequency is increased to 200Hz
This cycle shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular
mounting positions of the cell. One of the directions of vibration must be perpendicular to the teminal
face.
R AL AR . AL, AN K (IR 5E HL T T B AN T 0 B e P 1
HRZER | 90%, i 4 4 hiL(i50.1%)
TESt No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
requirement | cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.
REMEEIR | AR AL AR ABERE. AE K, BRI TE X3
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 3.
g
o=l
Pass/Fail P
Conclusion
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AR RIS AR A IR

CQC Intime Testing Technology Co.,Ltd

N\ P
Far I 5
Test Report
(oRIEEES
Test results
Sk 38.3.4.4 PhAL
Clause 38.3.4.4 Shock
TR P Y RT F s 2L R ] S 2 R T AR R b, SCEE S RIS VB AL T
ﬁ o
1A FIB S 52 KIS 150 gn R FF AL 1916 ZERDIA Y IE 32 Beb i K IS
At K INIEEE50 gn FHBK b4 SE (8] 11 2240 1) 2 IR s P .
Al i
| ( 100850 )
' . i om N X X
AN B LA A 150gn (5N T sRitBOMED [ IESR R R,
—_—
[ i 30000 )
. . s . - N .
PFREE 6 ZBAD, KRN IR KIS 50gn (BRA5N T RELMED Rk
MRFSEIN TA] 11 AP ) IEsL
A F v B P T ZE 20 E = EORE R LA A 2 B T AL IR T M 22 = ikhidy, BB ERTT
2 552 Y 4 - A i, /@
T 2 1 M =, R 18 .
Test
ProceeZure Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery.
Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6
milliseconds. Altematively, large cells may be subjected to a half-sine shock acceleration of 50 gn and
pulse duration of 11 milliseconds.
Small batteries shall be subjected to a half-sine shock of peak acceleration of 150 gn (or
——
[ 100850
( mass )
Acceleration(gn )= "\ ) , which is smaller) and pulse duration of 6 milliseconds. Large
batteries shall be subjected to a half-sine of peak acceleration of 50 gn (or Acceleration(gn )=
—_—
[ 30000
| mass L . -
b , which is smaller) and pulse duration of 11 milliseconds.
Each battery shall be subjected to three shocks in the positive direction followed by three shocks in the
negative direction of three mutually perpendicular mounting positions of the battery for a total of 18
shocks.
AT AR AR . R K (WA b 25 i A /TR AT PR
BORER | 90%, R4t kIR {HO.1%)
Test No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
requirement | cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.
BZER | N AR, AR, . AEK, B Ve I 4
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 4.
g
e
Pass/Fail P
Conclusion
ITC-4-B-B72-A 2019-11-01
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TG AT I 5 ARAT IR 22 7]

CQC Intime Testing Technology Co.,Ltd

N\ A
Far I 5
Test Report
(oRIEEES
Test results
N 38.3.4.5 HMNIRIE
Clause 38.3.4.5 External short circuit
LR PRI AH (1) A el FE AR B AEBT+4°CT,  FEMGIR B T 0 VAT ZM A, A1 FLES 1A
PEAE N /N T70.1Q), KRS A i A ST I [ v 2157 +4°C )5 /0 FEAR AT K1 hy XFTK
RUPR A, AP ST PRI AR b U S F) PR B vl T ) — 70 2 — IR ORI T 8
R H U F 7 2 06 2T P WL 42 6 2 TR G
MR IR The cell or battery to be tested shall be temperature stabilized so that its external case temperature
Prozi?jture reaches 57+4°Cand then the cell or battery shall be subjected to a short circuit condition with a total
external resistance of less than 0.1 ohm at 57 +4°C. This short circuit condition is continued for at least
one hour after the cell or battery external case temperature has returned to 57+4°C. In the case of the
large batteries, has decreased by half of the temperature increase observed during the test and
remains below that value. The cell and battery must be observed for a further six hours for the test to be
concluded.
BOREOR | S SCR B RIEAT0°C, R, TR TH K.
es
requirement | External temperature does not exceed 170°C. No disassembly, no rupture and no fire.
Kol SPFEIREAEIE170°C, AR, ABERE. AKX, BAREIETE LS
WA 25

Test results

External temperature does not exceed 170°C. No disassembly, no rupture and no fire. Test data is
shown in Annex 5.

2=
Pass/Fail P
Conclusion
ITC-4-B-B72-A 2019-11-01
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FHONTEZRAG I AR A PR 7]
CQC Intime Testing Technology Co.,Ltd
R =
Test Report

=+
2K
Clause

38.3.4.6 WL /HTE
38.3.4.6 Impact/Crush

R
Test
Procedure

ofidy GEMTERA/NT18.02 KK R HD

Impact(applicable to cylindrical cells not less than 18.0 mm in diameter)

W rE S i B TR b, B B A N15.8mmE0. 1mm i AR B RE S oty — 3
9.1Kg+0.1KgHAEM61 + 2.5 cm= 7% BAAE b o M Bt 23 iy, HASHRSPAT
TP ROT o B TR A it O R ELAR O 15.8mmifE . Rl A 22— Ik,
FEL U 0 2T P WL B h 45 Ak 5

The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm = 0.1mm
diameter stainless steel bar is to be placed across the centre of the sample. A 9.1 kg + 0.1 kg mass
is to be dropped from a height of 61 £ 2.5 cm on to the sample.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8 mm + 0.1mm diameter curved surface lying
across the centre of the test sample. Each sample is to be subjected to only a single impact. The
battery must be observed for a further six hours for the test to be concluded.

R (GE A TR, %, /4140 b A B AR/ T-18.0 2K 1 [ AT TE i)

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than
18.0 mm in diammeter

KRR FEV TBE AT ()5 T, 3% 15 ) FESB M K, T B2 K 2791, 5em/s. % [ ff 4k itk
17, BEHILLT =G —: (a)itiin i /)& £]13kN+0.78kN; (b) Fit ) HLH: T 4 2
/100mV;(c) B AR T A B R 4R JFFE 150% a0 LA b o 1A T8 AN AR v ity N A S5 B 1) — T it
J o B /AT R ST R Tt I o AT R R s S A 5 Nl ) U T i . A
Hth A — R AR, FRT 2 SR 6 h &5 O

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the
first of the three options below is reached. (a) The applied force reaches 13 kN * 0.78 kN; (b) The
voltage of the cell drops by at least 100 mV; or (c) The cell is deformed by 50% or more of its original
thickness. A prismatic or pouch cell shall be crushed by applying the force to the widest side. A
button/coin cell shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush
force shall be applied perpendicular to the longitudinal axis. Each test cell or component cell is to be
subjected to one crush only. The battery must be observed for a further six hours for the test to be
concluded.

BORER
Test
requirement

SR AT 170°C, A, AR, A K.

External temperature does not exceed 170°C.. No disassembly, no rupture and no fire.

RIS

Test results

Hhotim EAIE170°C, AEAR . AR AE K, BAREYE I %6
External temperature does not exceed 170°C. No disassembly, no rupture and no fire. Test data is
shown in Annex 6.

gh
Pass/Fail
Conclusion

P

ITC-4-B-B72-A
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CQC Intime Testing Technology Co.,Ltd

N\ A
For N4l
Test Report
(oRIEEES
Test results
K 38.3.4.7 TERH
Clause 38.3.4.7 Overcharge
78 FEL R UL A 20 1 P T P B KRR 78 L R R A 1 o R A e /N RS RO AN
(a) il 7 10 70 i L SR AN 18 VIR, a6 (10 fi /) Fi S I8 g 24351 BRI 1 e K 70 H
HURECN22 VT hEUNE . (b) G i ey 10 70 B B Aol 18 Vi, 3R i e/ e
JE R A B KT8 R IR 240 o A% SR N AE PSSR R EAT o AT 18 RIS 8] B 924 /)
WADIR | . 7578 B A SRR WA FRI 7 K
Test The charge current shall be the twice the manufactures recommended maximum continuous charge
Procedure current. The minimum voltage of the test shall be follows:(a)When the manufactures recommended
charge voltage is not more than 18V, the minimum voltage of the test shall be the lesser of two times
the maximum charge voltage of the battery or 22V.(b)When the manufactures recommended charge
voltage is more than 18V, the minimum voltage of the test shall be 1.2 times the maximum charge
voltage.Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
The test sample shall be observed for a further 7 days.
BARER | i, 8k
) No disassembly, no fire.
requirement
Rgs R | A A% KGR IR
Test results No disassembly, no fire. Test data is shown in Annex 7.
L
Zn e
Pass/Fail P
Conclusion

ITC-4-B-B72-A
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CQC Intime Testing Technology Co.,Ltd

AN P
Far I 5
Test Report
(oRIEEES
Test results
Sk 38.3.4.8 &M
Clause 38.3.4.8 Forced discharge
LI FERR SRR L F 512V Ei A R, DL AIE R B BRSO L
W46 PRI SR A T8 o
W — RN 2253 1) oL BEL A 8 55 A Fl Tt AR LV P U R B AR A 5 ) TR R A
R PR 95 TR P PR ] 182 55 T L R i ok LA AR AR T8 R VA o A S 1 TR 8 R i L 8
MRAPER | K7 K.
Test Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
Procedure power supply at an initial current equal to the maximum discharge current specified by the
manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test current (in ampere). The test sample shall be
observed for a further 7 days.
BARER ) i, ok
. No disassembly, no fire.
requirement
KR | AR AN K E RV IR 8
Test results No disassembly, no fire. Test data is shown in Annex 8.
L
Zn e
Pass/Fail P
Conclusion

ITC-4-B-B72-A

2019-11-01
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CQC Intime Testing Technology Co.,Ltd

R =
Test Report
PR E R
Annex 1. Altitude Simulation
s REET K] RE 5 BH G OCVz/ | RE#HR P
Sample Before test Before test | Aftertest | After test OCV; Mass Loss Remarks
No. OCV1 (V) M1 (kg) OCV2(V) | M2 (kg) (%) (%)
B1 53.53 54.05 53.52 54.05 99.98% 0.000% -
B2 53.52 54.06 53.50 54.06 99.96% 0.000% -
B3 53.47 54.03 53.47 54.03 100.00% 0.000% -
B4 53.51 54.05 53.50 54.05 99.98% 0.000% -
NS
Blank
below
ITC-4-B-B72-A 2019-11-01
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CQC Intime Testing Technology Co.,Ltd
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For N4 2
Test Report
R 216 5
Annex 2. Thermal test
RS R RT AT BRE 5 R E OCV2/ JFERR e
Sample Before test Before test After test | After test OCV; Mass Loss Remarks
No. OCVi (V) M1 (kg) OCV2(V) | M2 (kg) (%) (%)
B1 53.52 54.05 53.46 54.04 99.89% 0.019% -
B2 53.50 54.06 53.43 54.05 99.87% 0.018% -
B3 53.47 54.03 53.42 54.03 99.91% 0.000% -
B4 53.50 54.05 53.43 54.04 99.87% 0.019% -
=
Blank
below
ITC-4-B-B72-A 2019-11-01
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CQC Intime Testing Technology Co.,Ltd

For il
Test Report
PR 3T SR
Annex 3. Vibration
FmmS RIET RIHE] REE RK G OCV/ JREHR e
Sample Before test Before test | Aftertest | After test OCV; Mass Loss | "
No. OCV1 (V) M: (kg) OCV2(V) | M2 (kg) (%) (%) emarks
B1 53.46 54.04 53.45 54.04 99.98% 0.000% -
B2 53.43 54.05 53.42 54.05 99.98% 0.000% -
B3 53.42 54.03 53.42 54.02 100.00% 0.019% -
B4 53.43 54.04 53.41 54.04 99.96% 0.000% -
=
Blank
below

ITC-4-B-B72-A 2019-11-01
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CQC Intime Testing Technology Co.,Ltd

For il
Test Report
T M g
Annex 4.Shock
FmmS RIET REHT REE RK G OCV/ JREHR e
Sample Before test Before test | Aftertest | After test OCV; Mass Loss | "
No. OCV1 (V) M: (kg) OCV2(V) | M2 (kg) (%) (%) emarks
B1 53.45 54.04 53.43 54.04 99.96% 0.000% -
B2 53.42 54.05 53.42 54.05 100.00% 0.000% -
B3 53.42 54.02 53.41 54.02 99.98% 0.000% -
B4 53.41 54.04 53.41 54.04 100.00% 0.000% -
=
Blank
below
ITC-4-B-B72-A 2019-11-01
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N FEZEAT I T ARAT IR 22 7]

CQC Intime Testing Technology Co.,Ltd

A4
Test Report
B 541 B 4 B A
Annex 5. External short circuit
o RBHT R ISR BRERE R
Sjjén[:an%o Voltage before test Initial Temperature Max Temperature Rﬁfrzks
e e (V) (C) (C)
B1 53.43 57.0 571 -
B2 53.42 56.8 56.9 -
B3 53.41 57.0 57.0 -
B4 53.41 57.0 57.0 -
LR H
Blank below

ITC-4-B-B72-A 2019-11-01
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Far A
Test Report
By 63 Tk /5T iR
Annex 6. Impact/Crush
S?nﬁf?o. Voltiaﬂggffzflf‘rigtest Initiaﬂfnﬁ?rature Maxﬁ;ﬁﬁfwre Rfifsks
V) (€) (€)
C1 3.301 23.6 23.7 -
C2 3.302 23.7 23.7 -
C3 3.300 24.0 24.0 -
C4 3.300 24.0 24.0 -
C5 3.301 23.8 23.8 -
C6 3.301 23.4 23.4 -
c7 3.301 23.7 23.7 -
Cc8 3.300 23.9 23.9 -
C9 3.300 24.2 242 -
C10 3.301 24.0 24.0 -
LURZEA
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Annex 7.0vercharge
o R ETHE ISR BRERE N

Sjjén[:an%o Voltage before test Initial Temperature Max Temperature Rﬁfrzks
ple e (V) (C) (C)
B5 53.71 23.8 23.8 -
B6 53.59 23.9 23.9 -
B7 53.61 23.6 23.7 -
B8 53.57 23.9 23.9 -
LA
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Annex 8. Forced discharge
Sjifif;%‘o. Volagffzf‘rligtest Initiaﬂfnﬁ?mture Maxﬁ;iﬁ%ture Rfifsks
V) (€) (€)
C11 2.810 23.8 471 -
C12 2.814 23.9 46.7 -
C13 2.816 24.0 47.9 -
C14 2.834 23.8 48.1 -
C15 2.842 24.0 46.8 -
C16 2.816 23.9 49.2 -
C17 2.809 23.8 48.6 -
C18 2.798 23.6 48.4 -
C19 2.806 241 491 -
C20 2.816 23.9 47.5 -
C21 2.894 24.0 46.4 -
C22 2.863 23.9 44.3 -
C23 2.841 23.8 48.3 -
C24 2.830 24 .1 48.1 -
C25 2.816 23.8 48.6 -
C26 2.798 24.0 48.2 -
Cc27 2.819 23.9 491 -
C28 2.806 23.8 48.2 -
C29 2.816 23.8 47.4 -
C30 2.833 23.7 46.8 -
LURZEA
Blank below
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Statement

1. KRG AP B @I RFI D LHF ARE, RIEEIFEH,
Don’t copies the report partly, if you don’t obtain the laboratory allow you to do that, unless you copy the whole
report.
2. A3 48 RAT TARAF 52 B Ko
The test report is only valid to the sample which has been tested
3. HEAMEERE F I, WAKIREETHAMANA P @RE,

If you have any objection to the test result, please submit it to the laboratory in writing within 10 days after
receiving the report.

4. LK S S oL M EARMIRE =+ B NATER, @A AWAYREAE RS B 4T AR,
The sample must be collected within 30 days after receiving the test report. The overdue sample will be
disposed of as waste by the laboratory itself.

5. RERAE A £IT A E, REA R AFRFRSE.

This report only as a reference for client, can't be considered as a basis for litigation, arbitration and so on.

M AUA N A R A PR 8]
TestLab.: CQC Intime Testing Technology Co.,Ltd.
B MAE: RN T R P2 FF AR E P KB 13685 A KA H 4 ARk
Headquarter address: East Taihu Hi-Tech & Finance Town, No.1368, Wuzhong Road, Wuzhong Economic
Development Zone, Suzhou, China

wREBZRAL . 215104 %, 1%: 0512-66303621
1£ A : 0512-66303625 E-mail: cgc_jsz|b@126. com

TN A ORI T, FO4A® ERIZ6E

RN EA A Wil B AT KEH 195 Pk K F Jb10£1020F
W iE&: 0574-63895313

FY|AFA A TN T AW R+ — #1395 b G5 KJE13AE
W& 0755-82889188-8118

TN ELA MR N T iER R K HIE2665 PEEA ok
w5/ 45 A 020-84147422



